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NO. PART NoO. NAME NAME auty REMARK
1 HT35JA-010000 IR lifting arm assembly 1
2 HT35JA-020000 k> 1] frame assembly 1
3 HT35J-030000 kR transmission assembly 1
b HT35JA-040000 wHRR momentum assembly 1
5 HT35JA-050000 EAVER rear cover assembly 1
6 HT35JA-060000 BETER cover assembly 1
1 HT35JA-070000 AERRAR hydraulic system assembly 1
8 HT35JA-080000 MR control system assembly 1
9 HT35J-090000 #H bucket 1
0 HT35JA-110000 RENLER canopy assembly 1
L HT35JA-120000 12 7 electric system 1
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NO. PART No. NAME NAME auty REMARK
1 HT35J-012100C 20 insert frame 1
2 GB894.2-86(35) R3S ring 2
3 HT35J-010007 *iFh connecting rod shaft 1
b HT25)-010001 ¥&1 bushi 1
5 GB/T1152-2000(M10x1) M1 oil cup 6
6 HT35JA-013000 L connecting rod weldding 6
1 HT25)-010009 N bush 2
8 HT25J-010200 SIS shaft 2
9 GB/T96-85110) #110 washer b
10 GB/T93-87(10) #10 washer b
fl GB/T5781-86(M10x20) SEM10x20 bolt b
1 HT35JA-010300 LA rocker arm shaft 1
3 HT35JA-010007 MHs rocker arm bush 1
13 HT35JA-014000 s rocker arm weldding 1
5 HT35JA-010400 W4 rocker arm middle shaft 1
16 GB/T5781-86{M8x20) BMBx20 bolt 8
] GB/T93-87(8) #8 washer 8
] GB/T96-85(8) #8 washer 8
19 HT50J-010009 ™ lock plate b
0 HT35JA-010002 T rocker arm below shaft 1
U HT35JA-010001 TS rocker arm below bush 1
/] HT35JA-010004 ik shaft 2
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NO. PART No. NAME NAME auty REMARK
B HT35J-010006 %K lock plate
% HT35JA-010005 AREN pin

5 HT35JA-010012 KRENE sleeve

26 HT35JA-011000 e s lifing arm
] GB/T5780-2000 (M146X100) 8 M1LX100 bolt

28 HT35J-012002 | 23 bush

M HT35J-012001 Sl shaft

| GB 97-85 (14) 1% washer

3 GB/T6182-2000 (M14) HURE MiL nut

Y] HT35JA-010011 ) washer

3 HT35JA-010010 1) washer
3 HT35JA-010013 ) washer
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front chassis frame assembly

3 |




NO. PART No. NAME NAME aury REMARK
1 HT25)-0600018 1 right mudguard 1
2 GB/TS781-86(MBx25) RNBX25 bolt %
3 HT25)-060002 »y bracket 2
b HT25)-060003 i 4 bracket 2
5 GB/T93-87(8) #M8 spring washer %
6 GB/T95-85(8) 8 washer 18
1 GB/T6170-86(M8) waMg nut 6
8 HT35J-060002 ;1 requlate plate 2
9 GB/T70.3-2000(M10X30) RAARLBAMIOX30 bott 6
10 HT25)-070023 Rikdnbaix fuel box inlet fitting 1
fl HT25)-027000 Rk fule tank flange 1
1 GB3452.1-92(80X3.55) 0ANG0x3.55 ring !
3 WU-25X100 ) 5 network patter fule filter 1
* HT35)-YXS i diesel oil box lock 1
5 HT35)-026000 ] out fuel plate 1
% GB3452.1-92(122:355) 0AN22:355 ring 1
1 HT25)-070024 s L] fuel box outlet fitting 1
1 HT35JA-022000 WA front chassis frame assembly 1
9 GB/T818-2000(M5x15) HARAAN M5X12 screw 5
0 HT35)-W10-014 Raits fuel level sensor 1
U HT25)-026000 AAATRR tansport securing strip 1
n HT25)-060001A P51 left mudguard 1
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NO. PART NO. NAME NAME autY REMARK
B @B/T70.1-2000(M20X80) RM20x80 bolt b
3 GB/T95-85(20) #1420 washer 8
5 GB/T93-87(20) #4120 spring washer b
26 @B/T6162-2000(M20) 20 nut b
] HT25J-031008 & magnet 1
i) JB982-T7 (14) A48 91 combined washer 14 1
M HT25J-031007 [ 1] oil drain plug 1
30 HT35J-022200C ke right light support 1
3 HT35)-022300C L left light support 1
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hinge assembly
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NO. PART No. NAME NAME auty REMARK
1 HT25)-023002 Wi guard lid

2 GB/T89%.2-86(50) AR50 ring

3 HT25J-020007 #M washer

b GB/7893.1-86(75) A5 ring

5 HT25)-023003 Y washer

6 GESOES-2RS AR bearing

1 HT25)-023001 Sk hinge block

8 HT25J-020002 [ 1) rubber washer

9 HT25)-020024 L lock plate

10 HT35J-02001% TR housing guard lid
fl GB93-87(10) $10 spring washer
2 GB/T5783-2000{M10x25) BEM10x25 bolt

B HT35)-020015 RBUTHE housing bolt case
1% B93-87(20) #4120 spring  washer
5 GB/770.1-2000{M20X50) M20x50 bolt

16 HT35JA-021000 e back chassis frame assembly
1 HT35J-060005 = 18 rear mudguard

1 HT35JA-010008 HHEH shaft

9 HT50J-010009 8K lock plate

20 GB/T97-85(8) 416 washer

il GB/T93-87(6) #M8 spring washer

/] GB/T5781-86(M8x20) BEMBx20 bolt
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NO. PART N. NAME NAME auty REMARK
B HT35JA-010010 Ty ajust washer 2
24 HT35JA-010006 A shaft 2
% HT35)-020038 e shaft 1
2 GB/TH152-2000{M10x1) M1Ox1 ol cup 2
i GB/TS783-2000{M10x25) BAMI0 bolt 2
28 @B/T97-85(10) #10 washer b
n HT35JA-020001 SRR hose fixation plate 1
3 GB/T6110-2000(M10) B0 nut 2
3 GB/TST81-86(Mex20) BAMGX20 bolt 2
n GB/T97-85(6) #M6 washer 3
B GB/T6182-2000Me) NG nut 18
3 HT35JA-020003 Nak limit piece 2
% HT25)-020014 ik limit piece 2
36 GB/T70.1-2000{M8x&0) A7 MBXAO screw b
3 GB/T93-81(6) 6 washer 2
3 HT35JA-020083 X plate 1
% GEGSOES-2RS AR bearing 1
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l-rear chassis frame assembly
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NO. PART No. NAME NAME auty REMARK
1 @GB/T5785-20008x45) BRMBX4S bolt M8x&5 2
2 GB/T93-87(8) #8 spring washer 8 B
3 @B/T95-2000(6) #38 washer 8 19
b HT35J-02400% 5K plate 1
5 HT35JA-020500 ¢ 1) 7] oil line bearer 1
6 @B/T5785-2000(8x20) BMBx20 bolt M8x20 2
1 GB/T6170-86(M16) HAM6 nut M1 8
8 GB/T93-87l16) #16 spring washer 16 8
9 aB/T97.2-2000(16) #M16 washer 16 8
10 HT50J-020012 AR shock absorption cushion plate &
f HT50J-020013 REARK shock absorption plate b
2 GB/T5783-86(M10x25) BiM10x25 bolt M10x25 26
B GB/T93-8710) #10 spring  washer 10 3%
1% HT50,-020500 REAME shock absorption plate b
L] HT35JA-020012 RRABK shock absorption plate b
16 GB/T5782-86(M16x130) SAM16x130 bolt M16x130 2
1 GB/T5782-86(M8x25) BEMBx25 bolt M8x25 3
L] HT35)-020007 wER battery press plate 1
L HT35JA-020300 AN battery box frame 1
0 HT35JA-020008 SHEN pump press pole 1
A GB/T5763-86(M8x30) BMBx30 bolt M8x30 &
n GB/T6170-86(M8) L, nut M8 8
B HT35JA-020004 FAREAMEN pump fixation 1
3 GB/T5783-86(M6x25) BM6x25 bolt M6x25 2
5 GB/T95-85(6) #6 washer 6 b
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NO. PART NO. NAME NAME aury REMARK
2 HT25)-051007 5 clamp 2
n GB/T93-87(6) #46 spring  washer 6 2
28 GB/T6170-86(M6) M6 nut M6 2
4] HT35J-020003 7 4 plate 1
30 HT35J-020004 SRBLE filter frame 1
b1 GB/T5783-86(M10x30) REMI0x30 bolt M10x30 b
b7} GB/T95-85(10) #10 washer 10 2%
3 GB/T6170-8(M10) L] nut M10 9
3% GB/T5763-86(M8x25) BMBx25 bolt M8x25 2
3% HT35J-020040 AEK plate 1
36 GB/T5783-2000{M10x35) BiM10x35 bolt M10x35 5
3 HT35JA-020700 s right cover assmbly 1
38 HT35JA-020005 S housing plate 2
3 GB/T5783-86(M6x12) SM6x12 bolt Méx12 1
0 GB/T93-81(6) $6 spring washer 6 3
M HT25)-026003 & hinge 1
k2 HT35)-029001 S04 traction axis pin 1
i3 HT25)-026001 L] spring  pin 1
bh GB/T5783-2000(M20x50) REM20x50 bolt M20x50 2
[ 6B/T93-81(20) #0120 spring washer 20 2
k6 GB/791.2-2000(20) #0120 washer 20 2
k1 HT35J-020033 5 | rear hung plate 2
L8 HT35J-020032 REbA wash 2
L9 HT35JA-020006 kxg rear weight 1
50 GB/T70.1-2000(M16x90) MMi6x90 bolt &
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NO. PART NoO. NAME NAME auty REMARK
5 GB/T70.4-2000(Mx12) BaMLx12 pin Mixf2 2
52 HT50J-FG) KAk viewfinder 2
3 HT35J-020005A T insurance palte 1
54 GB/T5783-86(M6x20) MiM6x20 bolt M6x20 2
55 GB/T95-85(6) 6 washer 6 2
56 HT35J-020021 T 13 oil bottle welding 1
51 GB/T6170-86(M6) ] nut M6 2
59 HT35JA-020200 AR pump bracket 1
59 HT35JA-020007 Jiliyy rear cover seafing 1
60 HT35)-020018 & lock bar 1
61 GB/T96-85(12) 12 washer 12 2
62 GB/T6170-86( M12) B2 nut Mi2 1
63 HT35JA-020900 AEREH hydralic box assembly 1
64 GB/T70.1-2000(M20X80) RiM20x80 bolt M20x80 b
65 GB/T95-85(20) 20 washer 20 8
66 GB/T93-81(20) #H20 spring washer 20 k
67 GB/T6170-86(M20) 8¥M20 nut M20 b
68 HT35JA-020400 [ J4 05 0 fixtion bolt welding 2
69 HT35J-027000 b 705 bracket welding 1
0 HT50A-092002 b ¢ ] rubber bush 2
n HT35JA-020011 RANE bolt 2
n HT35JA-110014 RGN fixtion seat 2
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5-seating assembly
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NO. PART NO. NAME NAME auty REMARK
1 GB/T95-85(20) 20 vasher 20 2
2 HT35JA-023300 N4 front housing assembly 1
3 GB/TS1-20004x35) FIMb5 pin k35 2
b HT35J-023005 R front housing bolt 1
5 HT35JA-023100 R seating assembly 1
6 GB/TST83-B61Mex25) BAMGL5 bolt M6x25 2
1 GB/T93-61l6) % spring washer 6 6
8 GB/T97-8516) 6 washer 6 6
! HT35JA-023002 5.1 rear insurance plate 1
0 GB/T60-86(M8) 8 nut M8 6
f GB/T93-8118) 18 spring washer § 8
12 GB/T95-85(8) 8 washer 8 1
B HT35JA-023400 NN accelerograph plate welding 1
" GB/TS783-86(MBx20) BANBX20 bolt MBx20 1
5 HT35JA-023001 e fixation bolt 1
6 GB/TST83-B61MEx30) BAMBI30 bolt M8x30 1
M GB/TST83-86M6x20) BAMG120 bolt Méx20 "
8 HT35JA-023700 SEPRME handle cover frame 1
L HT35JA-023600 SRNLEAH nultivay valve frame 1
0 GB/T95-85110) #10 washer 1) 1
n GB/T93-81(10) #10 spring washer 10 1
n GB/TST83-2000(M10x25) BAMIS bolt Mi0x25 9
B GB/T6110-86(M10) B0 nat M0 0
2 GB/TST83-B61MEx25) BAMBA5 bolt M8x25 2
5 HT35.-020600 REKRH support frame 1
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NO. PART N0. NAME NAME auTY REMARK
2 HT35)-020009 i$ support

4 GB/T6110-83(M16) B nut M6

B HT35)-020500 REtt support frame

L) HT35J-020400 ek screw fastener

N HT35)-020010 ) bolt

3 SCT-1 " seat

b/} GB/T882-2000(6x16) 4% 6x16 pin 6x16

3 HT35JA-023005-00 a lne

3 HT33JA-023500 et insurance welding

% GB/T91-2000(2x16) 6 pin 2x16

% GB/T6184-2000(M6) e M6 nut M6

3 HT35JA-023003 " spring

3 HT35.-023004 reem shaft

¥ HT35JA-023200 e # rear housing assembly

W HT35JA-0T1600 wkd cab cylinder

L HT35JA-020010 [TV short screw thread shaft

4 HT35JA-020009 e long screw thread shaft

i3 o6x1 SBRERE  L5T0 hose 1 2MIX15 90°x90°
b 96x1 SRERE LS00 hose T M5 90°90°
45 FTB-00 . pump

k6 HT25.-050100 ARKSH shock absorber

4 GB/TS287-200216) e washer §

L8 HT35JA-051000 A cover  assembly

i HT351-050100 Y linitter ~ine

5 GB/T97.+-200210) il vasher 10
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NO. PART NO. NAME NAME utY REMARK
o GB/TT9A0.1-1995iM6) 5 M6 ol cup M6
52 HT35)-050003 “ pin

53 GB/T91-2000(16x20) %16x20 pin 16120
5 HT35)-051100 S hinge seating
5 GMB-2 " handle

56 HT35)-050004 Mk linit  plate
51 HT35JA-050001 T plate

58 HT35.-052000 LTI T lock assembly
59 GB/T704-2000M6x20) HM6x20 bolt M6x20

60 GB/T974-2002%6) ) vasher 6

61 GB/T974-200215) o5 vasher §

2 GB/TT04-2000M5x12) M5 12 bolt M5x12
63 GB/T869.1-2000{M6) 48 nut M

b4 GB/T96.2-200218) 8 washer 8

65 GB/T2673-1986MBxA0) BAMBI40 bolt MBx40
66 H135)-023010 * washer bush
61 HT35)-020023 T rubber bush
68 GB/T5763-86(M14x40) BMIx40 bolt Mikxk0
69 GB/T93-81(14) o vasher 1
L] HT35JA-023004 ey vasher

n GB/T5783-86{MBx6) BRMBK16 bolt Méxté
n HT35JA-023006 RTEX press plate
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front transmission assembly

4
/),' - 3
(" 3
y f/é .
Sl 5 @3l
74 23
§ 39
2
3
1 (
il
" 55
%
O
3 “'»\
- Y,
SN
RN
A R 7

I |




. PART NO. NAME NAME auTy REMARK
1 GB9877.1-88(72x55x12) WA T2x55x12 oil seal 72x55x12
2 HT35J-031502 B joint  assembly
3 GB/T93-87(12) #Mn spring  washer
4 GB/T5783-86(M12x35) BBMI2x35 bott

5 HT35J-2D000 i8] brake  drum
6 HT35J-031504 s joint  sleeve
1 HT35J-031501 i brake drum

8 HT35J-031505 £ 3 bolt

9 GB/T93-87(%) #10 spring  washer
0 GB/T6170-86(M10) SM10 nut

fl GB/T619-85(M5x20) M4M5x20 screw

1 HT35J-031503 K washer

3 GB/T93-87(16) #1116 spring  washer
% GB/T5783-86(M16x45) BBMI6x45 bolt

5 HT35J-034000 f3 transmittion shaft
1 HT35)-031404 | 1 bush

1 GB/T3452.1-92(38.8x3.1) 02M38.8x3.1 ring

1 @B/T297-94(32308) #R32308 bearing

9 HT35J-031405 i gear shaft
0 GB/T297-94(32310) #3310 bearing

A GB3452.1-92(130x3.1) CEM130x3.1 ring

n GB/T6170-86(M10) L] nut

3 GB/T93-87(10) 0 spring  washer
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NO. PART No. NAME NAME auty REMARK
2 HT35J-031403 L5 bolt e
4] HT35)-031402 Mk differential  cover !
2 HT35J-031401 L bearing  cover 1
n GB/T93-87(12) #n spring  washer W
2 GB/T5763-86(M12x40) BEMI2X40 bott W
4] 1B982-T1(14) ) combined ¢
30 HT50-020015 [} oil drain plug 2
3 GB/T297-64(32016) #R32016 bearing 1
2 HT35J-031310 ik right cover 1
3 HT35J-031307 b differential gear 1
34 HT35J-031309 #&1 bush 1
3 HT35J-031308 Tt washer t
3 HT35J-0313 k1 differential axle gear 1
3 HT35)-031304 )] washer ¢
3 HT35J-031306 filik gear wheel ¢
39 HT35J-031305 M differential axle bolt :
40 HT35)-031302 i1 gear wheel :
M HT35J-031301 &1 bush 1
Y] HT35)-031303 % left cover 1
83 GB/T297-64320%) w0 bearing 1
i 6B/TST83-86(M12G30) BAMI0 bolt 6
5 6B/TT0-B5(MH0x6S) WAMIOXGS screv 8
" GB34S21-92(12531) OAN1253. ring e
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NO. PART N0. NAME NAME auTY REMARK
A7 6B/T93-8112) i spring  washer %
1) GB/TST83-86(M12x45) BAMIDAS bolt %
1) GB/TST83-86(M10x55) BAMIOSS bolt %
50 GB/T93-81(10) 10 spring  washer 6
5 HT35)-031104 o ade  fube e
52 HT35J-031103 T3 nut 2
53 GB/T216-94(6283) #R6213 bearing 2
54 GB4521-92(120X3.1) 0AN12013.1 ring 2
55 GBSZ1-92(65:3.1) 0RNG5K3.1 ring ‘
5 GBIBTT.1-88(110x8512) S HOXBSX12 oil seal HOxB5x12 2
5 HT35)-03102 ot oil seal bush 2
59 HT35J-031101 0k sleeve assembly 2
59 HT50-03015 1T bolt 6
60 HT35)-031108 ' differential  axle 2
61 ZDCT-0706 £08.00x15 wheel felloe 2
62 TR&TS e wheel  cylinder bleeder screw 2
63 27x105-15 T wheel 2
64 HT50-031032 Py nut 6
65 HT50-073003 ol screw  coupling 1
66 0DI(53x63x6) YxMAHNS3x63x6 ring !
61 ODI{60x70x) YxMANG0xT0x6 ring !
68 HT35)-031105 Y piston 1
69 AXKA565 " bearing 1
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NO. PART No. NAME NAME auty REMARK
10 HT35J-031107 41 joint

n HT35)-031106 o spring

n HT35J-031602 i let ar in cover

i HT35J-031604 E# spring

Th HT35J-031603 ey rubber washer

5 HT35J-031601 T ] let air in

6 JB9B2-T1(14) S4801, combined washer
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back transmission assembly
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NO. PART NO. NAME NAME auTy REMARK
1 HT35J-033004 i tank flange 1
2 GB/T276-94(6209) ®R6209 bearing 2
3 HT35J-033005 i gear wheel  bolt 1
b GB/T276-9416009) #R6009 bearing 1
5 HT35-033001 1 box 1 1
6 GB/T283-94INJ206) SRN)206 bearing 2
1 HT35)-033003 1 gear wheel I 1
B HT35)-033001 1 gear wheel 1 1
9 HT35)-033008 1 box 1 1
10 GB/T93-87(10) #1110 spring washer 0
1l GB/TST83-86(M10x55) RMISS bolt L
1 GB/T9-B6(A8x20) B2 pin 2
3 GB/T93-87(12) #n spring  washer 8
% GB/TST83-B6(M12x40) L) bolt 6
5 GB/T3A521-92138.631) 0HN3883. ring !
16 HT35J-033009 - | gear wheel N 1
1 GBIBT1.1-B8114 0x120x14) 1A OX120x14 oil seal 140x120x 1
1 HT35.-033002 pIT ™ bolt 8
" GB/T97-85(10 10 washer 8
) GB/T6T0-86(MH) e nut 8
Y HT35)-031503 ' washer 1
n GB/T93-87(16) #16 spring washer 1
B GB/T5763-86/(M16x45) M 1645 bolt !
% HT35)-033006 £ spline shaft 1
5 GB/TT0-E5(MBx20) w820 srew z
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N. PART NO. NAME NAME QuTY REMARK
2 HT35)-033010 IT ™ bolt 2
] GB/T97-85(12) a2 washer z
2% GB/T6T0-86(M12) ey nut 2
2 GB/T297-9432306) 32308 bearing 1
3 GB/T257-9432310) S0 bearing !
3 GB/T297-64(320%) #2% bearing 1
) HT35.-03310 ik right cover 1
3 HT35.-03507 P gear wheel !
3 HT35)-03309 ¥ bush !
% HT351-031308 Toh washer 2
36 HT35)-03131 I gear wheel !
. HT35)-030304 2t vasher v
3 HT35)-031306 e gear wheel b
3 HT35)-031315 ™ differential axle 2
W HT35)-03312 e gear wheel !
M HT35.-030301 a1 bush 1
82 HT35.-03503 % left cover 1
i3 6B/T297-64(3205) SN bearing !
m GB/TST63-86(MI2x30) N0 bolt %
45 GB/TT0-B5IM1065) 10865 bolt 8
4 GB/T3US21-92(12561) OANTZS3 ring 2
A GB/T93-87(12) a1 spring washer 6
18 6B/TST83-86(Mi2xk5) NS bolt 6
49 GB/TST83-B6IM10xS5) 10155 bolt 6
50 GB/T93-87(10) $10 spring  washer 6

VAN |




NO. PART N, NAME NAME auTy REMARK
51 HT35)-031104 p sleeve 2
52 HT35)-031103 e nut 2
53 GB/T2T6-94(623) #6203 bearing 2
54 GB3452.1-92112013.1) CAN12034 ring 2
55 GB3452.1-92165:3.1 OHM653.1 ring b
56 GBI8T7.1-86(110xB5x12) RA0L5K12 oil seal 1H0x85x12 2
57 HT35J-031102 WtE oil seal bush 2
58 HT35)-031101 #h sleeve assembly 2
59 HTS0-0310%5 aane bolt 6
60 HT35)-031108 L export shaft 2
61 20CT-0706 0.00x15 wheel felloe 2
62 TR&T5 ane wheel cylinder bleeder screw 2
63 27HN5-15 T wheel 2
64 HT50-031032 T nut 6
65 HT50-073003 o screw  coupling 1
66 0DI(53x63x6) YA E53x63x6 ring 1
67 0DH60xT0x6) YxmN60xT0x6 ring !
68 HT35)-031105 7] piston 1
69 AXKL565 " bearing 1
0 HT35)-031107 Bi joint 1
n HT35)-031106 5 spring 1
7 HT35)-031602 " let ar in cover 1
B HT35)-031604 % spring 1
Tk HT35)-031603 Ty rubber washer 1
15 HT35)-031601 U let ar in 1
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NO. PART NO. NAME NAME auty REMARK
16 HT35J-032405 T T gear shaft 1
n GB3452.1-92(130x3.1) CaM130x3.1 ring 1
8 GB3452.1-929{13.2X3.1) CANB3.2:3.1 ring 1
19 HT35J-032402 Sk differential cover 1
80 JB982-1714) # combined washer b
B HT50-020015 " ol drain plug 3
82 6B34521-92(24263.1) 0AN2L231 fing 1
8B HT35)-03%01 P bearing cover 1
84 GB/T93-87(12) #0112 spring  washer *
85 GB/TST83-B6IMIZX40) BN bolt "
% KVL5DNERNFF B hydraulic motor 1
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T-engine assembly
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NO. PART NO. NAME NAME autY REMARK
1 GB/T10-85IMEx25) BMBA5 bolt  MBx25 2
2 GB/T93-8716) 8 spring washer 8 L
3 11DSC6 e pump 1
4 GB/T3452.1-92(962.5x265) ORANIB25x265 ring $825x2.65 1
5 PVN28-T32 I | pump !
6 GB/TST83-2000(M12435) BRNI2N3S bolt Mi2x35 5
1 GB/T93-87(12) A spring washer 12 n
8 GB/TYT-85(12) I vasher 12 n
9 GB/T5763-2000(M12x40) BRNI2A0 bolt Mi2xk0 n
10 HT35J-040500 IO right front bracket !
1l GB/TST83-2000(M8x30) SN0 bolt M8x30 1
12 GB/T93-87(8) #u8 spring washer 8 I
B GB/T97-8518) L) vasher 8 12
% HT35)-WO4-001 Hie load line 1
5 HT35J-040600 EOR left front bracket 1
% GB/TST83-2000(M8x30) BANBX30 bolt M8x30 !
1 HT25J-040800 " loose flange !
1 GB/T6170-86(M8) B8 nut M8 2
" HT25)-040007 1T bolt 6
2 HT25)-040700 YTV flange 1
A HT35J-040300 EEIRRA left back bracket 1
2 HT35)-041400 ok silent block 2
3 HT35J-040400 FEORRAH right back bracket 1
2 h04D-15 o) diesel engine !
% JB/704440-86(35-51) 43551 clampe b
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NO. PART No. NAME NAME auty REMARK
26 HT35J-W04-002 e export water hose

n HT35J-W04-003 He import water hose

2 HT35J-041000 RARLR watercooler

i} GB/T5783-2000(M8x20) NiMBx20 bolt M8x20

30 HT35J-043001 Hi washer

b}l HT35JA-040900 t gf 100y exhaust pipe

b7} @B/T70.3-2000(M10x25) RAARAN M10x25 bolt M10x25

B HT25J-040200 IR tube

3 HT35)-021000 RSN overflov kettle braket welding
3% HT35JA-043100 AR silencer

3% GB/T70-85(M8x70) SKMBx70 bolt M8x70

b1 HT50-040600 SRBAN A bracket

38 GB/T6170-86(M10) M0 nut M10

3 K1025 SRERL filter

W0 Kw1025( LS fiter

M JB/204440-86(935 ¢51) 935 ¢51) danpe

k2 HT35J-W04-004 SRBEEY fitter tube

3 HT35)-W04-005 SRHNE filter rubber sleeve
b HT50)-YSG &A¥ 08 L-300 overflow hose

45 HT50)-YSH 7 0 overflow kettle

k6 HT35J-040003 )] washer

] @B/T96-2000(10) #10 washer 10

48 HT35)-041300 TRERHH under shock absorber
49 GB/T5783-86{M10x45) BRMI0x4S bolt M10x45

50 @/193-81(10) #1110 spring washer 10
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NO. PART NO. NAME NAME auTy REMARK
51 HT35)-041001 (77} plate 2

52 HT35-041400 Nk absorber 2

53 HT35)-041200 YTV

guide wind cover welding

371




engine assembly
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NO. PART N0, NAME NAME Qury REMARK
1 JB/T04440-861913 #16) " 013 016 clamp 10
2 JB/104440-86(98"912) 08 o1 clamp 2
3 ¢5-2105 " pipe '
4 GB/T97-85/8) 8 washer 2
5 GB/T93-817(8) L) washer 1
6 GB/TS783-2000(M8x6) BMB 16 balt 1
1 48560 " pipe '
8 09E ANIRNS Hick filter 1
9 96-165 W pipe 1
) A9 T fuel pump !
1l GB/T97-85(6) ] washer 2
1 GB/T93-87(6) ] washer 2
B GB/TS783-2000(M6x12) BAMGXT2 bolt 2
" 96-500 W pipe 1
1 GB/T670-2000 (M10) LT nut 2
% GB/T93-87 (1) #4110 washer 2
1 GB/T97-85 (10) 110 washer b
1 PS 56368130 " fine filter 1
" GB/TST83-2000(M10x25) BRMIONS balt 2
2 968-400 W pipe 1
2 GB/T70.1-2000(M8xS5) BMOXSS screv 1
] GB/T6182-2000 (M8) e MB nut 1
i 96-2180 W pipe 1
2 R08U16 WANE oil-and-moisture trap 1
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lifting hydraulic system
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NO. PART NO. NAME NAME aury REMARK
1 HC-TRSS/3 N multivay valve 1
2 JB982-T1(%6) a4RNIB combined washer 1
3 HT25)-070003 SRMEAE joint 5
b $10x1 Xi AWRERE =150 hose 2
5 $10:1 90°XX AIAERS  L=1550 hose 1
6 $10xm XL SFAERE  L-2600 hose 3
1 HT35)-070019 EUMANERRE joint 1
8 CIL-03-04-50 $3.2004N one-way valve 1
9 HT25)-070002 L joint 1
10 #10x0 Xt APNERE  L=1400 hose 1
fl $10x1 Xk APRERE  L-1200 hose 2
12 HT25)-071300 SRHGI joint ~ welding 2
3 HT25)-070009 T joint 3
% HT25)-070020 "6 nut 5
15 $10xm Xk ABRERE  L=1000 hose ?
16 HT35J-070900 TARLRAS joint  welding 9
L HT35J-070029 PrYIT YT quick coupler joint 10
1 JB982-T7(22) (7e il combined washer 10
9 GB/T70.1-2000 (M6x30) 47 M6X30 screw M6X30 3
0 GB/T93-2000 (6) 6 washer 6 3
n HT35JA-070600 = joint - welding 2
n L7214 116A10B010 i electric Valve 1
3 HT35)-071800 MRk joint 6
% HT35JA-070200 Foik lft cylinder 1
5 HT35)-DBYGYF KRk oil seal 2
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NO. PART NO. NAME NAME aury REMARK
% HT35)-FDYGYF S oil seal 1
n $10xE 90°XK AIAERE L1250 hose 1
i} $10xE 90°XK WAERE L1750 hose 1
4] HT35JA-070300 ik tip oil cylinder 1
3 GB/T70.1-2000 (M6X40) T M6X40 screw M6X40 8
3 HT25)-070013 20 pipe clampe 8
2 GB/T6162-2000(M6) AN nut L
B GB/T95-85(6) #46 washer L
% GB/T802-1988(M6) G nut L
% $10x1 90°XL AFAERS |=2650 hose 1
3% F-BIR-G1/2 BSP-A0T e Quick ~ coupler b
3 GB/T70.1-2000 (M6X60) 847 MoX60 screw H6X60 8
3 HT25)-070014 3 pipe clampe 8
3 HT35)-071100 E T Joint - welding 2
1] $10x 90°XK AFAERE 1900 hose 3
W $10x1 90°XL WFAERY L-1300 hose 1
k2 HT35J-070001 MIBE AR joint 2
i3 HT35-070009 DR it 2
44 QJH-10NL 0 globe valve 1
15 $10xE 90°XK AIAERE -850 hose 1
I3 JB999-17 (Mi8x15) SREAMIBX1S radiator  hollow holt 2
] HT25J-070005 P1o8ReX hollow ~ coupling 2
18 HT35)-070500 Wk lock cylinder 1
1) HT35)-SJYGYF S oil seal 1
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steering hydraulic system
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NO. PART No. NAME NAME aury REMARK
1 $6xI 90°X0°X180° SPRERE  L=1300 hose 1
2 HT25)-070044 172 nut 3
3 HT25)-070043 AERSK joint 2
b JB982-T7(14) A48M1 combined washer 3
5 1C21.10.76 HERX(BETA) joint 2
6 JB982-11(18) a48N1 combined washer f
1 HT25)-070004 FRRRNSEAE joint 1
8 HT35)-071200 SRR joint - welding 1
9 HT35.-070006 B joint 1
10 $i3x1 AL AFRERE  L-1000 hose 1
fl $13xm 90°XK APAERY  L-100 hose 1
1 HT25)-070040 ity 0 joint 1
B3 JB982-T1(21) 827 combined washer 2
1 HD 069-151 e filter 1
] P3.0520-01 ARARE filter element 1
% GB/T5783-2000(M10x30) HRMI0X30 bolt 2
1 GB/T97-85110) #110 washer 2
18 GB/T93-87(10) #10 washer 2
9 HT35J-021019 ARBE filter support 1
0 GB/T5763-2000{M6x25) BENBA2S bolt b
il GB/T97-65(8) $8 washer 6
/] @B/T93-87(8) $8 washer 6
3 HT25J-070015 G7/08REk rdiator hollow holt 1
% JB982-T1(22) AN combined washer b
5 HT25)-071600 TR joint - welding 1
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NO. PART No. NAME NAME aury REMARK
2 HT35)-070011 AR joint 1
n JB999-11(M18x15) WRRMAMIBX1S rdiator hollow holt 2
L HT25J-070005 P1BSRIL hollow joint 2
n HT25)-070100 ik turning cylinder 1
3 GB/TS781-86(M8x20) BAMBK20 bolt 2
3 HT25J-020024 4 lock plate 1
i HT35)-020038 ey shaft 1
B HT35)-ZXYGYF MR oil seal 1
3 HT25)-071800 WE=ERAK joint - welding 1
3 101 X AFRERS 1-000 hose 1
3 #10x XK APRERE L-600 hose 1
3N o6x1 XL SIRERE L-1500 hose 1
3 BxI %0°XX APRERE L-1000 hose 1
3 HT25)-070007 BRRIG3/8 rdiator hollow bolt 2
b0 HT25)-070022 ToeRiik hollow ~ coupling 2
] OSPFS100 ] turning valve 1
& HT25)-070008 AR joint 1
i3 HT25)-070034 G/BAe i rdiator hollow ~bolt 1
bh HT25)-070900 RRBEARARAH joint welding 1
45 HT25)-070006 GI/20i rdiator hollow ~bolt 1
46 HT35)-070029 R joint 1
] g6x1 90°Xi AAERE L-600 hose 1
L8 HT35)-070002 Rtk joint 1
1) GB/T1152-2000 3 MIOX1 oil cup 1
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drive hydraulic system
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NO. PART NO. NAME NAME aury REMARK
1 JB982-T1(18) 44818 combined washer 1
2 HT25)-070004 SARLmEELE joint 1
3 o131 X ABKERS L-1500 hose 1
b JB982-T1(27) N7 combined washer 6
5 HT35.-070020 1T joint 1
6 HT50J-070400 SRMEIRAA joint  welding 1
1 #16x1 90°XK APRERS  L=400 hose 1
8 HT35)-071500 I joint  welding 1
9 HT25J-070031 e rdiator hollow holt 1
1 IC21.10.76 MERKIBETA) joint 2
f 1B982-17I14) RN combined washer 3
1 HT25)-070043 ki joint 1
3 HT25)-070044 NERAARE nut 1
! #6xI 90°X90°X90° AFBKERS L1000 hose 1
5 #6x1 90°XK AFRERE  L-650 hose 1
16 HT35J-070700 T Y joint  welding 3
1 #6x1 90°XK APRERS L1450 hose 1
18 HT35.-070027 BEEMRAK joint 8
19 GB/T34521-1992 ( 11.8X1.8) 0 2 18X18 ring 8
2 SV10-23-02-8-68 n electromagnetic  valve 2
n 6x1 90°XX AFRERE =600 hose 1
n 6x1 90°XK AFKERS 1500 hose 1
B $6x1 90°XK AFRERE L-1000 hose 1
% $6x1 Xk APNERY 1500 hose 1
i} HT25-071400-1 R joint  welding 1
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NO. PART No. NAME NAME aury REMARK
2% GB/T3452.4-1992 (228X3.1) 0 2 228)3.1 ring 5
n HT35J-070030 ML Rk joint 3
8 #19x1 90°XA SPRERE L-650 hose 1
4 18962-T1(22) a2 combined washer b
3 HT25)-072000 RETRS joint  welding 2
3 HT25)-070015 Et rdiator hollow ~bolt 2
R HT25)-070039 PRk joint 1
3 $19x1 90°XX SIRERS L=640 hose 1
% PVM28-T32 e pump '
3 HT35)-071900 WF ik joint 2
3% HT25)-070012 A joint 1
3 HT35JA-070002 i joint 1
38 JB982-11(12) 2N 17 combined washer 2
3 HT50J-070020 R joint 1
k0 HT35)-LYQG 7 7Y cover 1
W V3.0723-08 AERUBRL fitter 1
k2 E-084-288 Py fitter 1
B3 PAF1-0.02-0.45-40L SN filter 1
bh HT35)-070025 M joint 1
b5 JB9B2-T1(k2) 4N 42 combined washer 1
k6 JB263-60 k ol mark 1
W GB/T34524-1992 0 M 475X265 ring 1
18 HT35JA-070001 0 20N 0-ring clip 1
%) $16XF H0°XE SPRERY 1520 hose 1
50 96x1 90°X90° IRERY L-350 hose 1
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NO. PART No. NAME NAME aury REMARK
51 HT35)-070004 R joint 1
52 GB/T3452.1-1992 0 2 15.2X24 ring 1
3 #6x1 90°XK IFRERE L=1300 hose 1
54 HT35J-070006 ek joint 1
% KV4SDNERNFF R hydraulic motor 1
56 H16XF H0°XE SPRENY L-L60 hose 1
51 HT35)-070003 ORI joint 1
58 #$16x1 90°XK SFAERE 1-950 hose 1
59 HT35J-070800 REATREM S joint  welding 1
60 WU-100x40 AERRS fitter 1
61 GB/T3452.1-1992(80x3.55) CEMB0x3.55 fing 1
62 HT25)-028000 ENARE A hydraulic tank flange 1
63 HT35)-070021 PN joint 1
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15-brake system
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NO. PART NO. NAME NAME aury REMARK
1 HT35)-0700% it brake fluid tangk 1

2 HT35J-070015 Nadrk screw  coupling 1

3 96x1 90°XX AFRERY  L-1500 hose 1 2XMI2X15, 90°xik&
b HT35-070017 BRI screw  coupling 1

5 96x1 90°XX APRERE  L=2400 hose 1 2XMIZX15, 90°X I
6 HT35J-070007 o2 rdiator hollow holt 1

1 JB982-71(12) asdan combined washer 1

8 HT35)-070010 NERS R screw  coupling 1

9 HT35J-W07-001 X brake pump 1

10 HT35J-070012 AT screw  coupling 1

f GB/T889.1-2000(M10) M0 nut M10 2

1 GB/T95-85110) 0 washer 10 b

13 GB/TS5783-2000(M10x55) BUMI0XS5 bolt M10x55 2

! HT35)-07001k MR brake pump cover 1

15 HT35J-020019 ] brake pump sleeve 1

16 HT35-020017 NN brake pump bar 1

n GB/T6170-86(M10) ) nut M10 1

18 SHOTK $ASHOTK bearing 1

19 GB/T6170-86(M8) LT nut f

0 GB/T93-87(6) #8 spring  washer 1

n GB/T95-8518) #8 washer 1

2 GB5781-2000{M8x30) SN0 bolt 1

B HT35)-023003 " shaft 2
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NO. PART NO. NAME NAME auty REMARK
. HT351-023400 E back lever 1
5 SIL8TK SASILSTK bearing 2
2 GB/T6170-2000{MBLH) RRMELH nut MBLH 2
n HT351-023006 o bolt 1
2 HTZ5)-024003 o spring 1 1
i) HTS0-084100 SRSIBTK bearing 2
3 HT35)-080009 17 list bush 2
3 GB/T818-2000{M4x30) BAML30 bolt Méx30 b
/) GB/T96-85(4) [N washer & L
3 GB/T93-87(4) L spring washer & b
% GB/T6110-86(MA) LT nut M b
% HT35JA-023800 e front lever 1
3% HT50-084002 o bolt 1
3 GB/T6170-86(M6) L) nut 1
3 HT50)-023012 AT silent block 1
¥ HT35)-080007 T protect jacket 1
W0 HT35)-020024 prao joint  piate 1
i GB/T5763-86(M6x16) HiMox16 bolt M6x16 2
k2 GB/T93-8716) #46 spring  washer 1
3 GB/T95-85(6) #6 washer 1
M KEPAT4161 N pedal !
45 GB/T889.1-2000(M8) ) nut M8 1
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PART NO. NAME NAME auTy REMARK
1] HT35)-060004 K spring pull plate 1
Y] HT35J-080005 FUTHE hand brake sleeve 1
T HT25)-080007 T spring !
19 HT35)-080400 L] bowden cable 1
50 HT50J-082000 FNER grip brake assembly 1
51 HT35)-080003 LT brake tie line shaft 1
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multiway valve and control
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NO. PART NO. NAME NAME auty REMARK
1 B3SRDDD-X LY confrol  handle !
2 GB/T6110-86(M12) U1 nut 1
3 HT35J-080006 SRRE nultivay valve bar 1
4 HT35.-080008 SANERE rubber sleeve 1
5 GB/T6170-86(M8) S48 nut 1
6 GB/T93-8718) s spring washer 3
1 GB/T95-85(8) 8 washer 3
8 GB/TS781-2000(MBxk5) MBAAS bolt 3
9 HT25)-080010 AN handle bar 1
0 HT25)-080011 PyrTn handle sleeve 1
fl HT35J-080500 SRRk insurance plate assembly 1
1 HT35J-080600A R lock plate 1
3 HT35)-060002 ] spring !
1 HT35J-080300 E handle assembly 1
5 GB/T7889.1-2000(M6) MG nut M6 1
'3 HT25)-024300 s handle 1
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throttle pedal and control
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NO. PART NO. NAME NAME ury REMARK
1 HT35JA-023400 AR pull plate 1
2 HT35JA-023001 7 ") fix bolt 1
3 GB/T6170-86{M8) aeMg nut 1
b GB/T93-87(8) #18 spring  washer 2
5 GB/T97-85(6) ) washer b
6 GB/T5761-2000(M8X30) BRNBI30 bolt 2
1 HT35)-023006 & bolt 1
8 SIL8TK ARSILOTK bearing 1
9 SIBTK SRSIBTK bearing 1
10 GB/T91-2000 U4 2X20 pin 1
f HT35.)-044000 AnHR bowden cable 1
1 GB/T682-1986 4 618 shaft 1
3 HT25)-024004 B spring 1
1 GB/T3089.1-2000{M6) HREMG nut M6 1
5 HT35)-040002 L bracket 1
16 GB/T97-85(6) 206 washer 3
1 GB/T93-87(6) 6 washer 3
1 GB/T5781-20001M6x25) BN6X2S bolt M6x25 3
19 GB/T6170-86{M6) #EM6 nut 1
2 GB/T6173-2000{M16) SEMIG nut 1
2 GB/T97.1-2000 i washer 1
n HT35)-081200 ik steering  wheel 1
B GB5283-85 BAANSTL2 screw E
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NO. PART NO. NAME NAME aury REMARK
2% HT35J-081003 (7] plate 1
5 HT35)-081002 T absolute  plate 1
2% GB/T893.1-199% ARSI retaining ring 1
i HT35)-081006 N bush 1
i) GB/T89%.1-1994 SANEIN20 retaining ring 1
4] GB/T276-94(61904-2) ANRRRE1904-7 bearing 1
30 HT35J-081001 ik steering column  with 1
3 HT35)-08100F R4 lever 1
R HT35J-081004 ] plate 1
3 HT25)-080020 Y washer 1
% GB/T70.1-2000(M10X30) SAMI030 bolt 8
3 GB/T93-87(10) #010 washer 8
36 GB/T97-85(10) #110 washer 8
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6-cab assembly
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NO. PART NO. NAME NAME auty REMARK
1 HT35JA-111000 SRENA cab  welding !
2 D130 AR windscreen wiper motor 1 12V/L0W
3 GB/TS781-86(M8x20) BANSX0 bolt 8x20 :
b GB/T93-87(8) $18 spring washer 8 J
5 GB/TY1-85(8) ) vasher 8 !
6 XD104 T vater bottle 1
1 GB/TST81-86{M6x16) BRM6K16 bolt 6x16 6
8 GB/TY7-85(6) 6 washer 6 6
9 GB/T93-87l6) 6 spring washer 6 6
" GB/T6170-861Me) (1T nut M6 6
1l JS-126 HARRR viewfinder assembly 2
2 HT35JA-110001 KARzER viewfinder left plate !
B GB/TS781-86(M8x25) BANBXIS bolt 8x25 8
% GB/T95-85/8) 8 washer 8 8
5 GB/T93-87168) #m8 spring washer 8 8
% GB/T670-86(M8) o8 nut M8 b
1 GB/T5763-86(M12x35) BENI3S nut M12x35 b
1 GB/TS5-85l12) n washer 12 b
9 GB/T93-87(12) 12 spring washer 12 5
2 GB/T6170-86(M12) (1) nut M12 :
1 HT35JA-110002 WARERK varn plate 1
n HT35JA-NF) (17} varn 1
B3 HT35JA-110003 AR viewfinder right plate !
% GB/T818-2000(M5x20) B0 bolt MSx20 6
5 DS " lock 2
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NO. PART NO. NAME NAME auty REMARK
2 GB/T95-8515) 5 vasher 5 6
i GB/T93-817(5) 5 spring washer 5 6
3 GB/T6170-861Me) [ nut M6 6
» HT35JA-110005 nee pit M6 b
3 JB/TT940.1-1995Me) MG ol cup M6 b
3 HT35JA-110006 5 ;] rear glass !
2 HT35JA-110007 fERN side rear glass 2
5 HTS0A-092002 o rubber cup 1
% HT35JA-020011 T bolt 2
% HT35JA- 110014 T limt seating 1
36 HX-B018 APERR havelock assembly 1
3 GB/T70.3-2000[M5x12) SMSXT2 bolt MSx2 3
" HT35JA-10100 M protect welding 1
3 HT35JA-110008 e side front glass 1
W0 GMB-12-R 5 locking 1
M HT35JA-110200 FHITMH right side door weding 1
Y] HT35JA-110009 L front glass 1
83 HT35JA-110300 AN left side door weding 1
b GB/TS763-86(M10xk0) BRMI0NKO bolt Mi0xk0 0
3 GB/T97-85(10) #10 washer 10 0
I GB/T93-87(10) #10 spring washer 10 0
4 GB/T6170-86(M10) S0 nut M0 0
i HT35JA-110010 e lock bar 2
T HT35JA- 001 (T plate 2
50 GB/T96-85(12) an vasher 12 2
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NO. PART NO. NAME NAME auty REMARK
5 HT35JA-110013 773 seal bar 2
52 HT35JA-110012 T lock plate 2
5 GB/TST83-86(M6x20) BAMGX20 bot M6x20 :
54 GB/T819.1-2000(Mex16) MM 18 bot M6x18 L
5 HT35JA-FSDT Wik waterproof joint L
56 GJMB-12-L e locking 1
51 HT35)-Wtt-01 i windscreen wiper 1
58 HT35)-W11-02 e windscreen wiper arm ?
59 HT35)-W1i-03 i connecting pole 1
60 6B 973-T6 (M6X16) HERANARN M6X16 screw M6X16 2
61 HT35JA-110021 ] baffle 1
62 HT35JA-110400 WA cover 1
63 HT35JA-110020 e sponge 1
64 HT35JA-110018 e sponge 1
65 HT35JA-110017 [ sponge 1
66 HT35JA-110019 e sponge 1
67 HT35JA-110016 ROEK press plate 2
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16-electric system
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16-electric system
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NO. PART NO. NAME NAME auty REMARK
1 HT35.)-W10-003 e battery 1
2 HT35)-W10-002 ERAFx electromagnetic power 1
3 HT35J-W10-028 ] starter 1
b HT35J-W10-015 HOR brake switch 1
5 HT35)-W10-010 SRR cluster gauge 1
6 HT35)-J00 LK1, K2, K3. Kb) relay &
1 HT35)-W10-027 ek dgnamo !
8 HT35)-W10-001 RkFER ignition ~ switch 1
9 HT35-W10-076 L preheat  indicator 1
0 HT35)-W10-005 Ty glov plug b
fl HT35)-W10-011 e fuse 1
1 HT35)-WH0-012 A water temperture ~sensor 1
B HT35)-W10-025 S fule meter '
" HT35.-W0-01k RutAp fule sensor '
5 HT35)-W10-03 RAEORE ofl_indicator _sensor !
16 HT35J-BJZHD NENSEAT hydraulic oil filter tell-tale 1
1 WDKESD MO battery positive line 1
18 HT35)-W10-060 SHAE electronc trigging 1
HT35)-W10-060-R LR electronc  trigging 1 new fype «SR2D(12T> o
19 M16-120-26W L electromagnetic  valve 1
0 B3SRDDD-X sNEs control handle 1
n L7214 116A10B010 i electric Valve !
7] BX2011C-15A s fuse 1
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NO. PART NO. NAME NAME auty REMARK
3 A9 e e fule  pump 1
% HT35)-W10-079 AkEE motor 1
5 HT35J-W10-081 1) fuse 1
% JK33TA e % switch 1
] AH180 M lamp 2
i BX2011C-20A S fuse 1
P4 D430  12V/LOW ([} clean water assembly 1
30 XD104 RHRER water bottle 1
3 HT35J)-W10-020 F4 warm switch k
2 HT35)-W10-018 " horn 1
33 HT35JA-NF) (7] warmer 1
3% 10003 R lamp 4
35 BX2011C-30A 4 signal  fuse 1
3% BXHIC-5A-1 M fuse 1
3 HT35JA-HSKD 25 4 lamp 2
38 BX2011C-15A-2 M2 fuse 1
39 HT35J)-W10-026 #08 processor 1
4o HT35)-W10-048 it electromagnetic  valve 1
M HT35)-W10-016 Fban electromagnetic  valve 1
k2 HT35)-W10-024 e brake padel 1
43 HT35J-W10-052 LARE speed  sensor 1
hk M16-120-26W NELEN electromagnetic  valve 1
13 HT35)-W10-055 HASSR relay 1
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NO.

PART NO. NAME NAME auty REMARK
46 BX2011C-15A RABNR fuse 1
k1 HT35J-W10-065 kLR duster gauge upper case 1
8 H135J-W10-066 AkER duster gauge back case 1
K HT35)-W10-067 Aan duster gauge front case 1
50 HT25)-W10-030 s fuse 1
5 HT35)-W10-029 axé cluster gauge sleeve 1
52 HT35J-W10-076 AR battery line cathode clampe 1
53 HT35)-W10-073 WRERRE battery line anode clampe 1
5k HT25J-W10-036 its fuse sleeve 1
55 HT35)-W10-031 we potential device 1
56 HT35J-W10-035 j.or ] starter line 1
57 HT35)-W10-034 CAERR battery positive line 1
58 HT35)-W10-033 AR battery negative line 1
59 HT35)-XLZXS SRSk assembly line 1
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hydraulic system
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